

INSPECTION TEST CERTIFICATE

INSPECTION CERTIFICATION  
TO

ZHEJIANG LONZE VALVE CO.,LTD  
FIVE-STAR INDUSTRIAL ZONE, OUBEL, WENZHOU, CHINA

P-O:  
CERTIFICATE NO: LONZ2021080502  
Date: Mar. 8th, 2022

API 602 & API 598

DESIGN AND MANUFACTURE ACCORDING TO

| PAGE NO. | QTY (PCS) | DESCRIPTION       | RATING   | connection | SIZE              | MATERIAL               |                |                 |          |         |          |       |       |       |       | PRESSURE TEST |       |       |       |
|----------|-----------|-------------------|----------|------------|-------------------|------------------------|----------------|-----------------|----------|---------|----------|-------|-------|-------|-------|---------------|-------|-------|-------|
|          |           |                   |          |            |                   | SEAT                   | WEDGE          | STEM            | STRENGTH | SEALING | BODY/CAP | SEAT  | WEDGE | STEM  | BODY  | WATER         | AIR   |       |       |
| 1        | 5         | forged gate valve | 800#     | SW         | 1"                | A105                   | A276 410       | A276 410+STL    | A276 410 | 19.5    | 14.3     | 0.6   |       |       |       |               |       |       |       |
| NO       | BODY NO.  | PARTS             | HEAT NO. | MATERIAL   | YIELD POINT (MPa) | TENSILE STRENGTH (MPa) | ELONGATION (%) | RED OF AREA (%) | HB       | C       | Si       | Mn    | P     | S     | Cr    | Ni            | Mo    | Cu    | N     |
|          |           |                   |          |            |                   |                        |                |                 |          |         |          |       |       |       |       |               |       |       |       |
| 1        | -         |                   | -        | A105       | 280               | 525                    | 28             | 40              | 153      | 0.211   | 0.240    | 0.910 | 0.027 | 0.011 | 0.126 | 0.026         | 0.015 | 0.021 | 0.001 |
|          |           |                   |          | A105       | 280               | 525                    | 28             | 40              | 153      | 0.211   | 0.240    | 0.910 | 0.027 | 0.011 | 0.126 | 0.026         | 0.015 | 0.021 | 0.001 |

RESULT ACCEPTABLE

We hereby certify that the material described above has been tested and complies with the terms of relevant order contract

浙江隆成阀门有限公司  
ZHEJIANG LONZE VALVE CO.,LTD

INSPECTOR: WANG XIAOYU

AUTHORISED SIGNATURE

俞成莲